Certificate of Testing

This verifies that the following test reports were prepared following testing in
laboratory conditions:

Test 2017/34
Test 2018/42

Client: Gridmesh Anchor Pty Ltd
PO Box 899
Lane Cove, NSW 1595

Testing Results:

The test reports prepared above demonstrated that the Gridmesh Anchor
device supplied by the Client was able to demonstrate conformance with the
single fall arrest anchor point strength requirements of AS/NZS 1891.4 in
laboratory conditions. Both dynamic and static tests were conducted.

Checked By:
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Goran Simundic BE, ME, MIE Aust, CP Eng
Structural Testing Manager, Structural Laboratory
Discipline of Civil, Surveying, & Environmental Engineering

The University of Newcastle, Australia

Testing was completed at The Discipline of Civil, Surveying & Environmental
Engineering
University of Newcastle, NSW 2308, Australia
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